TUV. Flanschenwerk Bebitr OmbH
W, Flans

Lebendorfer Strale 1 D-06420 Bebitz
ISO/TS 16949 : 2002

Zerlifkal-Registtier-Nr. Bereich Stabstahl 7' \v-!/;m ?

44 111 071888 Uberpriift als Hersteller nach AD-Merkbiatt W0 / TRD100

 Zertiiziert nach DGR 97/23/EG durch TUV CERT Zert.-Stelle far Druckgeréte der TUV NORD GmbH & Go KG, Ben. Stelle Kenn-Nr. 0045
Gerlified accordance to PED 97/23/EC cerlifying body for pressure equipment TUV NORD GmbH & Co KG, registration-no. 0045

Abnahmeprifzeugnis 3.1 / Inspection certificate 3.1 / Certificat de reception 3.1
nach / acc. DIN EN 10204 : 2005 Nr./No. 08-06947 Datum / Date 09.04.2008

Zeichen des Herstellers Stempel des Abnehmers
Manufacturer's brand B Stamp of the testing engineer
Marque de producleur Etampe do controleur

Besteller Aceros Bergara, SA ie:tell-l:lg ;)r der-No ;:gg?g;
Customer : Uiltag < Lider
Clra. Reial 130 Lieferschein / Delivery No. 2831621
E-08960 Sant Just Desvern (Barcelona) Position / ltem 7
Gewicht Bezeichnung Schmelze/Priiflos
Mass [kg] Product Heat no.Mest no.
2000 Round Bar, cold finished (bright polished) - 9 mm - inventory length 3000 13797-77033

mm

;Verkstoff Type 303
Material  austenitizing (1000 - 1100 “C, water) and cold finished
PMI-tested, IC-test acc. to DIN EN ISO 3651-2 Test A/ ASTM A 262 practice E

Anford.  Specifications: ASTM A 581/ A 581M - 95b
Demands  surface condition and finish 2H acc. EN 10888-3
tolerance grade h9 acc. EN 10278 (ISC 286-2)

Schmelzenanalyse / Ladle analysis Erschmelzung / Melting process E+AQD
C s Mo P S o | N T lMo|N V| N Cu A PREN
0,090 l 048 | 1,82 0,035 0,275|17,16| 8.43 | 0,24 [0,006:  |0039]| 045 1858
Cev g n ViMo+Cr N+CU  pREN-Gr+33xMo+16xN
3 5 15
Mechanische Priifungen / Mechanical tests
Probenlage: L / Position of Specimen: L Iy = 4 d, i KBV / Charpy Impact Test Harte
Zugversuch / Tensile Test - ASTM A 370 ) DIN EN 10045-1 Hardness |
Temp' ~ Streckgr. / Yield strengt Zugfestigkeit  Bruchdehng. | Einschnirg. | Temp. I Einzelwerts Mittelwen  1SO 6506
0,2% 1,0% Tensile strenght  Elongalion | Red. of area | Single values Average HBW
| °C . N/mm?2 N/mmz2 N/mm? Yo ! % °C . J J 2,5/1875
| min 100 \ | 585 | i
20 | 727 800 84l | 338 51 285

A

R. Sparing, Abnahmebeauftragter des Herstellers / Inspection Representative of the Manufacturer

APZ wurde mit EDV erstellt und ist ohne Unterschrifi giltig. / This MTR was electronically generated and is valid without
a signature. / Ce certificat a été établi sur sysleme informatique et est valable sans signature.

Besichtigung und Ausmessung ohne Beanstandungen. / Resulls of inspection and dimension withoul objections. /
Inspection et vérificalion des dimensiones w.o.

Die gestellten Anforderungen sind erfillt. / The product meets the requirements. / Les exigenes poseé sont accomplies.




|
|
Flanschenwerk Bebitz GmbH I

Lebendorfer StraRe 1 D-06420 Bebitz :

Bereich Stabstahi | 511
Uberprift als Hersteller nach AD-Merkblatt W0 / TRD100

erfifiziert nach DGR 97/23/EG durch die TOV CERT Zertifizierungsstetle fur Druckgerate der TUV Nord Gruppe, Benannte Stelle Kenn-Nr. 0045
Certified accordance to PED 87/23/EG, certifying bedy for pressure equipment TUV Nord Group, registration-no. 0045

Abnahmepriifzeugnis 3.1 / Inspection certificate 3.1 / Certificat de receptioﬁ 3.1

nach / acc. DIN EN 10204 : 2005 Nr./No. 08-02376 Datum / Date 07.02.2008

Zeichen des Herstellers Stempel des Abnehmers
Manufacturer's brand Stamp of the testing engineer  ( 1KO
Marque de producteur Etampe do controleur 4

< |

DiIN 150 8001 : 2000
Zomfikat QA-268

| &
Besteller Aceros Bergara, SA Bestell-Nr / Order-NJ 1201500
Customer (Ctra. Reial 130 Auftrag / Order 2820142
Lieferschein / Delivery No. 2830472
E-08960 Sant Just Desvern (Barcelona) BosHionler 4.1
Gewicht Bezeichnung : Schmelze/Priiflos
Mass [kg] Product ' Heat no./Test no,

3003 Round Bar, cold finished (beveled on both ends, bright polished) - 12 mm
inventory length 3000 mm

Werkstoff 1.4305 (XBCrNiS18-9)
Material  aystenitizing (1000 - 1100 °C, water) and cold finished :
PMI-tested, |C-test acc. to DIN EN I1SO 3651-2 Test A / ASTM A 262 pratice E

Anford. Specifications; DIN EN 10088-3 : 2005
Demands  gyrface condition and finish 2H acc. EN 10888-3
tolerance grade h9 acc. EN 10278 (1ISO 286-2)

13765-77704

Schmelzenanalyse / Ladle analysis Erschmelzung / Melting process E+AOD
C | si [mn | P 8§ | cr [ Ni | Ti [Mo]|Nb| V | N | Cu| Al PREN
0,076 049 | 1,85 |0,030|0,270 /17,11 | 8,45 | 0,004 | 0,27 | 0,008 0.045| 0,44 18,71
cEvegsMn, V+Mo+Cr Ni+Cu  bREN=Cr+33xMo+16xN
6 5 15
Mechanische Priiffungen / Mechanical tests
Probenlage: l&ngs Zugversuch - DIN EN 10002 |, = § d, ( KBV / Charpy impact Test Harte |
Pos, of Spec: long. Tensile Test - ASTM A 370|, = 4 do DIN EN 10045-1 Hardness
Temp Streckgr. / Yield strengt Zugfestigkelt | Bruchdehng. | Einschnlrg. __?emp. Einzelwerte Mittewert  1SO 6506
0.2% 1.0% Tensile strenght | Elongation | Red. of area Single values Average HBW
°c N/mm? N/mm? N/mm? % % *C J i J 2,58/187,5
min 400 | 600 150 !
20 max : 950 | 20 : _|l
20 736 842 860 27,0 50 b 337
o
200800101 2”””

R. Sparing, Abnahmebeauftragter des Herstellers / Inspection Representative of the Mapufacturer

APZ wurde mit EDV erstellt und ist ohne Unterschrift gultig. / This MTR was electronically generated and is valid without
a signature. / Ce cenlifical a &té établi sur systeme informatique et est valable sans signature.

Besichtigung und Ausmessung ohne Beanstandungen. / Results of inspection and dimension Wwithout objections. /
Inspection et vérification des dimensiones w.o.

Die gestellten Anforderungen sind erflillt. / The product meets the requirements. / Les exigenes poseé sont accomplies.




arrondo LOIU (Vizeaya) Espafia
orreo &l apariado 1.323/48080 BILBAQ
34-(4) 471 13 00 Fax. 34-(4) 453 16 36

ACEROS BERGARA, S

.-

SARRETERA REIAL, 130
)8960 SANT JUST DESVERN(BARCELON

Quelity
Management
Syslem
Approved
CERT. N*
870678

Datum - Fecha - Date .23...DE........... ABRILi oo,

WZ Nach.

Certificado Tipo:
Certificate Type:
Certifical Type:

ACEROS INOXIDABLES

EN 10.204/3.1

PritnCorficado-Ctcate Crtica 104,398, . nechusg-Fastura-invoice-Factre oo
° o2 o n.°. " ats lefL
NI Ve N | AISI-303
Eﬂfﬁw-chimt
209.553 | -1207680 g:xﬁoASTM A 582/AbB2M-05
Ausgabe-EdiGion Edtion:
gegenstand-Perfii de prueba-lem inspected-Profil essayé: Stabsiahl-Banas de acero- Steel bars-| Barres d'acier.
Fmde fusion: € - Argon Smmﬂen&ohlung
nzelch-Distintivo-Distinctif-Identf, Pranbol croaration i
Umtang der Usferung Pos. Ny. L Biindel Stibo Gawlcht Gegenstad - Desinacidn Prope N.f Schmelzs - Colada
Objeto del suministro Pos N Bultos Barras Pesc Kgs, Shape and size - Prodult et dimension Prusba N.* Hoat - Coulde
Scope of dellvery Sample N.* Bundies Bars Weight Sample N *
Obyat de 1a livizsion Echantiion N.* Coils Bares Poids Echantillon N.*
1 8631 REDONDO 25,00 MM 1 936278
shen des Lieferweda. - Anagrama del suminisirador: Werksaact ger: - Anag del receptor:
Ja mark. - Signe du producteur: @ Worla-inspacior slamp: - Signe de |"expert
a 1
Gowalzt Gegluht VargOtal NormalgiGhan Abgesch Gabeizl Geschalt Drehen Goschiifien PolierL. Gezpgen
Laminado Recocida Bontficado Nocrmelizado Hiperiempla Decapado Tor. basto Tormeade Rectificade Pulido Estirade
Rolled Anneeled Hard /Tenp. Hormalised Solution annesled Picktad Rough tumed Turned Gentereat grinded | Pelighed | Cold drawned
Laming Recuit Tealtd Nomnalisé Hyperrempd - Decapé Ecrocté Tourné Racting Poi Edré DIN - h -
X X X 868 11
: Grad C/Wasser;
lamientg Mimico: Grados “C/Agua;
;mm 1-050 N 4 HORAS Diwﬁaafﬁw Ergabnis dar Pritfungen - Rebultados de loa ensayos - Tost resulty - Rasuitats des essals
Abmessungen des 0.2% 1% Kerbschs - Resiiencia Hirte
Probestabs, Ra. , Rp. RM , 1SOV{) Dureza.
Nishcla uidas N/m.m Nm.m’ N/m.m' A z Impact Test - Réskience HD":“?
Probatas. MPA s MeA we.da| w HB,
Dimansions of
Specimen. - Temp *C p::.N"t
Eprouvettes. Spec. N2
RED. 12,50 MM.
20C 1 349 399 589 53 | B9 174
Schemelzenanalyse - Andlisis quimico - Chemnical analysis - Analyss Chimique
Schemize
Colpda .
cm . % SL% Mn. % R % 8% cL¥% Mo. % NL% % cu.% N. %
2008006893
936278 (0,041| 0,28|1,64 |0,028/0,312|17.,90 8,55 ' l 0,160 00,0360
ssichtigung und Ausmrn;c;ugu .
e rom o Himensinal checks L0 Ordnung-Effectue-Satisfactory.
sntrole visuel at dimensfonnet
ACEROS$ INOXIDABLES y S.A
A, Werkstoffpriifung
EDV/EDP
Acc. EN 10204

ALFREDO MOLINA
CERTIFICATION MNG.

Der Werkssachverstindige
Controlador de Fébrica
Works-Inspector
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SALZGITTER
MANNESMANN
STAINLESS TUBES

No/ Nr. /N°:
Salamitter Mannua i Stasdoa Tibes E e INSPECTION CERTIFICATE ;8&;6":;
ABNAHMEPRUFZEUGNIS /% )
4 . CERTIFICAT DE RECEPTION
B.P. 10+ F 21801 Mnpntbard Cedex - FRANCE by -
wawvw.SIAL-Lubes, com -1 - EN 10204: 2004
Page 1 / 2

CUSTOMER /| Kunde / Client: ACERDS BERGARA SA 1210089 i

CUSTOMER'S PURCHASER ORDER No fXundenaufiragsnr, I N® cde diemt | 228524250

Part number /Teitenr, IN° d'arlicle

DMY orderno! DM V-Auf{tragsny.f Commande DiMY: 800044

DMV centified lotno ! Zeupnis-1osar.| Lot decertiical < 800044718

Coming from ! abgeteilt vorm [ venant de Manufactiring lot no / Herstellungs-Losnr (Lot de fabrication : B0004471A

Product : Seamiess stainless steel Hollow Bar Hat finished Annealed Pickled
\ Erzcuguis : Nahtlose Stahlrohre Warmgefertigt Abgeschreckt Gebeizt _

Type de Produit » Tubes mecaniqueys sans soudure Finis a chaud Hyperirempes Decapes '
‘l Grade(s) and Specification(s) / Stahkortc und Liefe rvurschrilten / Nuasteefs) o speeificaion (i) : !
| '
| TP304L/TP304-MT304L/MT304-1.4306/1.4301- VALIMA
| ASTMA 312/06-ASTMA 511/04-EN 10216-5/04- TC1 -EN 10297-2 /05 -EN 10088-1- ‘

Hardness test acc.to NACE MR0175/03 /& ASTMA 511 1able 82.1 :
| Marking of the product / Kennzeichnung / Marquage: :

2008009786

| DMV -F- TP 304L / TP 304 - MT3041/MT304 - VALIMA - 1.4306 / 1 4301 - 100,00 x 80.00 -

| HEAT : QG741 - HFD - 80004471B - FRANCE -

i Supplementary requirements / Zusiliche Anforderungen/ Prescriptions supplémentaires:

| Size tolerances / Tolleranze / Tolerances dimensionmelles:acc.10 DMV Standard OD -0 +2% min +1mm / ID 40 -2% min -1 5 mm

Other tolerances covered: 150 2938

Pes No Welght Total Length oD jiv} W.T Min Lingth Max Length

‘ 9 946 kg 39.175 m 100.00 mm 80.00 mm 10.00 mun 4230 mm 4670 mm
|
Chemical Analysis /Chemische Zavamnencetnny | Caracidriviigues Chivrigues = (%}
Welting Process | Erschmeiromgaar | Elbartion Eleciric ! blekiratha) ! Elec irigpe + ADIY or YOD
Heat No/ Schmelzen Nr./ N° Coulée : QG741 France
! C M™Mn P S§ S N C N .
I TWin 10.00 18.0 |
! Max 0.030 2.00 0.040 0.030 1.00 1050 185 0.1 ,
:lﬁwsd’ﬂ-hw!:w'éu 0.011 191 0.023 0.0220 0.33 10.30 18.30 0.0690 '
:“"’d”"‘ i 0.013 1.89 0.0250.0220 0.31 10.32 18.30 0.0700
Mechanical and Mewllurgcal Properties /M chanixhe und Metlurtdsehe Kentimerte / Coraciris ges Mévaniqet ef Metallurgqsies
| venswetestrr Y.50.2% (MPA) Y.51%( MPA) T.5(MPA ) Elongation ( 2°/5.65Vs )
I
1 Zaglesighd Rpd. 2% Rp% Ret A%
y Tractun Reti2% Re 1% |
; Long Ruquraments: Min 205 Min 230 315 /680 Min 40
. C839 Resulls 37 360 678 49-50.9
1
! FLARING TEST 1 AUFWENYE RSV F1 ASEMENT -
]

ce3a OK-0.B-Bon

FLATTENING | RINGFALTY 1 APT ATISSEMENT .
. CB3g/ CB40 OK-0.B-Ban

' HARDNESS TEST ! HALNYE ' DURETE -

Cc839 Requirements © <=22HRC <= 18
HARDNESS TEST ! HARRTE ' DURETE
CAa3g Reguirements - <=DOHRRB 8D




SALZGITTER
MANNESMANN
STAINLESS TUBES

i

; o s Nu/Nr. IN®:
malzeitter Magnvanana Siafdess Tubes {ragee INSPECTION CERTIFICATE. 0868637
ABRNAHMEPRUFZEUGNIS /5
B.P. 10- F 21501 Mantbard Cedex - FRANCE CERT;‘ lF' Ci;'q ?fwﬂfggo’:”m‘
www siist-tubes.com SR .
Page : 2 / 2

DMVorderno/ DMV-Aulragsnr./ Commange DMV 800044

CORROSION / KOHROSION  CORROSION

B33 e quiraments ENASO/3651/2 OK-0.B-Bon
CORROSION + RORROSION [ CORKOSION -
€839 Re quirements ASTMAZKBZIE OK-0.B-Bon

Other testing and Dedlaration / Andure Virsuche nd Bemerkangen / A essais of Déclarutions

I - Visual and dimenstonal examination / Besichtigung und MassKontrolle / Examen visoei et dimensionel ;. OK-0.B-Bon :
- Hydrostatic Test / Wasserinnendruckversuch / Essai Hydraulique : 80 BARS / 55 !
- Heat Treaument / Wanmebehandlung / Traitement Thermique : Solution treating / Uberharte / Hypertrempe :1040/1100°C
- Antimixing checked by PMI / Pritfung auf Werkstoftverwechslung / Controle anti-inélange par PMU a 100% : OK-0.B-Bon
| - No weld repair / Keine Reparawrschweissung / Aucune réparation par soudure.

- The material is conforming to directive 2000/53/EC, 2002/95/EC and CD 2005/618/EC. The tubes are frec from
| mercury contamination and from radioactive contamination./
" Das Material entspricht den Anforderungen der Richtlinien 2000/53/EC, 2002/95/EC und CD 2005/618/EC. Die Rohse
I sind frei von Quecksilberverunreinigungen und frei von radioaktiver Verunreinignng./ |
| Le matériau est conforme aux directives 2000/53/EC, 2002/95/EC et CD 2005/618/EC. Les wbes sont exempts !
. de contamination par le mercure et de contamination radioactive.

- Regulations of Mines ( 24.03.1978 ) / Reglementation des Mines (24,03.1978 } : Valeurs garanties
I - C<=0.25% - §<=0.05% - P<=0.05% - Rin{A-2)>= 10500N/mm’ - Rm<=800N/mm?* - A% sur 5.65Vs>=16

I Wecrrny tha the delivered products comply with Hie 5gaaoments sritlated it opder
Toe Frooyzivese wordon bstelinagigemocy e gepanfi sond fir i Onning befunder

|
|

|
Nerus wrtiesions Gie o8 prodinis v eds sor confornies pux stpifaiuns e lo commnde

Validag on by manufacturer's represenlative’ Validierung durch Verlreter des Herstellors / Falidaron por le oipesentan de prducteur

Mill’s lnspector / Der Werksachvers@ndige /Le eoner sl vine !
) vnrylear usine ! Mn“! LARCHER
Date edition : 10/01/2008
Th v b g s s dbye canuar i Ao s b v inelona e B e, e wlle Do g b o Boudist 4 ap ool st HEcld 1128, mic il sa kU s e PRI M B ATl #  A2 Barnk € e b bt e e < (L s T
1 <opyel thoowe ey et e g L T Lyt b 4 e B S ve o dedanain e balcn waec v gd o
At int Ay oo ur GiThare Wit e # ot e Vomgdom g sowic Vv ol (0 ' Fromig tiar stidn a8 Bk ey méf o b pr i e

e )

Confirmation with refervnee ty Pressuze Fand pmem Dircctive 9723/EC: The works operates a quality munagement system that his undurgone a specific ass essment for ipaleriaks for
pressure equipment and is certilied by a competent body (TOV- SUD CERT.No: 052006/M AN)

" Saizgitler Mannesmann Slainless Tubes France SAS 1SO8001 - LROA N° 926478
|




N
N, #FIDENOR CERTIFICADO CALIDAD

. " !E ﬂ:

Fébrica de Vitoria 150 9001/2000 ER-0039/1994 IS0-TS 16949 (2002) RA02-0071/2001-03

CLIENTE: ACEROS IMS INT. S.A. O.F.:-1271457
REFERENCIA:918706/241006/0562/BE PEDIDO:176006-4 N° COLADA:3B236
ART.CLIENTE:000161 ART.SIDENOR:B4B73 F LAM. :09.05.2007
PRODUCTO SOLICITADO

AISI 303 (1.450S) REDONDO BARRA TORNEADO HIPERTEMPLE 25 -0,13/-C mm ISC hll

3.000 +0/+10C mm NORMAL

DATCS DE EXPEDICION  |N°ALBARAN:80184764 KG:6.232 PAQUETES: 6 UNIDADES:540
NORMAS ¥ ESPECIFICACIONES

DIN 17440 - .C9.1996 ; EN 10088-3 - 01.04.1995 ; ASTM AS522-A582M 95BEL 2000

ALURA ALU-005 1 13.12,2004

EN 10204 :1991/&1:1%95 JUNIC 1395 3.1B (3.1 - EN 10204:2004)

COMPOSICION QUiMICA DE LA COLADA U:% N° COLADA:38236

c Mn si P ] Cr Ni N

uin. C,150 17,000 8,000

wax. 0,100 2,000 1,000 0,045 0,350 13,000 10,000 0,1100

Rep. 0,050 1,700 0,340 0,044 0,282 17,130 8,460 D,0416

CMS (CONDICIQNES)

Localizacién de la probeta:A 12,5 mm de la superficie ; Temperatura de: (1):Hipertemple 1.050 °C
Enfriamiento: (1) :Agua

CMS (BNSAYO0S)

Sentido de la probeta de Traccidn (Long:tudinal):Longitudinmal ; Rm (500/700 N/mm2) : 587 N/mm2

Re(1l) (Rp{0,2%) >= 190 N/mm2):Rp(0,2%) 376 N/mm2 ; Re(2) ((1%) >= 225 N/mm2):{1%) 408 N/mm2

A ((5d) >= 35 %):[5d) 49,1 % ; Dureza (<= 230 HB):171 HB

OTROS ENSAYCS

Estructura:Augtenita

ENSAYOS NO DESTRUCTIVOS ]
Augencia de defectos internos garantizada por proceap

2008008771
" [ '
TECNOLOGIA ¥ CALIDAD CERTIFICA QUE EL PRODUCTZ CUMPLE CON LAS ESPECIFICRCIONESI I E{. FEDIDO
APROBADO:JOSE FERMANDO JIMENEZ VADC FIRMA: sl
FECHA:11.06.2007 Pagina 1 de 1

REF. ;4000753620000




LCIY {Vizcaya) Espafa
apartado 1.323/46080 BILBAQ
7113 00 Fax, 34-(4) 453 16 35
WZ Nach:

‘ACEHUDSINCﬂﬂIhABLES

T OIARRA

Certificado Tipo:  EN 10.204/3.1

WS BERGARA, S.A. Certificate Type:
RETERA REIAL x 130 Cettifical Type:
Datum - Fecha - Date . L4 . DE.. . MAYD s, 20 Q8.

60 SANT JUST DESVERN{BARCELON

Pr-rirGertificado-Certificate- Certificat _1.04.. 89Q.... Rochnurg_Facmra -IMVOICE-FROINE .ot ccrciane
N it forderungen/Exigencias/Requiraments/Concitions Waerkst,
romanca1* ViCommanda N i },& AISI-303
Entsprachend
-~ Comespands:
'10.063 | 1210065 mmmmASTM A 582/AHB2M-05
Agmgggﬂgg or:
,errstand Perfil de prusba-item inspected-Profil essayé: Stabstahl-Barras de acero-Steel bars-Barres d'asier:
Erschmelrungtart:
Farma de fuslén: E - Argon Seuerstcffentkohiong
-Distintivo-Distinctif-identt et ot pameratior: FADD
Urnfang der Listerung Pos, Nr. Bondel Stabe Gewicht Gogenslad - Designacién Probe . Schmelzs - Colada
Objeto def suminitta Pos N.* Buhes Baras Peso Kgs. Shape and sizo - Froduit ot dimension Prugha N.* Heat - Coutés
Scope of deivery Sample N Bundies Barn Waight Sample N2
Objst de 1a vrasion Echantiion N Colis Barey Poidg Echantiion N.°
g 791 REDONDQ 25,00 MM 1 938268
105 Lieferwarks: - Anagrama del sumpnistrador: Werhssachverstindiger; - Anagrama del receptor
tk: - Signa du prothucteur {} Worka-inspactor stamp; - Signe de I'oxpart
] 1
uwatzt Gooiﬂ‘t_\‘t _Vergotet Norrmtg:mm Abpgaachrecia Gebolzt Geschelt Drehen Goschiitfen Polert, Gezogen
Rolled :nnehlod Hard./Temp. Normatised Sofmn@um D;c-;g::c Hzgghm Tm Cetoiess grinded P;ﬁh? Coi. Mﬂw
Lamind Recuit Traith Normalisd Hyperirempd Dactpd Ecroutd Tourné Rectifis ™ Etira DI N - h -
X X X 868 11
Errn) T
el 1.050 , 4 HORAS Do Ergebnia der Pri¥ungon - Resultados dé loa anaayos - Tes! fesults - Résiiiats des essals
pessungen dea 02% ] - sheied
bestabs, ' ; 150V Dureza
dida da las W2 Mot gt A z {mpact Toat - A Hordroar
Deles. en MR e, %t .d He.
wnzlons of
ximen. Probe Ne.
) Temp C P N®
ehiotiid Spac.
RED. 12.50 MM.
20C 1 341 385 580 53 | 60

Schemelzenanalyse - Andlisis quimico - Chemical analysis - Analyse Chimigue

2008007819

S—
Colada
! C.% Si% Mn. % v 5% . % Mo % N % % Cu% Co. % N. ;!
38266 0,038 0,4111,68 |0,029(0,307 (17,50 8.55 0,180 0,0320
htigung und Austmessung
HOEOHCH Vel Y radidn In Ordnung-Effectue-Satisfactory.
ACERQS INOXHJABLESQ;ARRA, S.A.

| inspection and dimensional checks
ole visuel et dimensionne!

AbL Werkstalprifung

EDV/EDP
Acce. EN 10204

ALFREDO MOLINA
CERTIFICATION MNG.

Der Werkssachverstindige



18701 2071 12.08 FAX 961340671 d0001/0005

Ciudad de Sevilla, n° 29
Pol, md Fuente del Jarro
46988 Paterna-VALENCIA

Tell. 961340038 Fax 961340671

V-18 rev.0 Encd4

INOXCENTER-VALENCIA |MECANIZADOS AVENIDA
_ |AJA: SR.JESUS

(FECHA: 19/01/2011

Buenos dias;

Adjunto certificados dc calidad solicitados.

Saludos,

Beatriz Montesinos.




18/01 20171 12:06 FAX 861340871

@0062/0005

[ ROLDAN, S.A. - Aceros Inoxidables

FADRICA oF

Swln Tomae de las ONes, SN SaNtiago da Composteds, 100.30
Agalu de Correes 11 B35 MADRIN (EBPARAJ
PONICRRADA (LEON)

TELEFDNG. 434 BAT 4467 0D 'rELtroNo. +34 413 AB 59 K7
FAX 134 987 44 61 01 440130845193

E-MAILrdn_fablicafacagraug. com P-MAK toldor@ncxgroup,com

GERTIF!CADG Ne ‘.m.ua;nns FECHA uugaom ]HOJA 1

MATERIAL MULDAMAY 076 AZEI { 303 }

S ey

ENSAYQ DE RESILIENCIA, FORMA DE PROBETA

CLIENTE  mmoxemwwse v.x.

| DIMENSIONES 12,00 ma. "
LOHGITUD 3.100 my, .

FRODUCTQ Rarrs dalibrads, biselads y popunkpda ‘

e —

CERTIFICADO
DE INSPECCION
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